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3ATBEPJ’KEHO
Hakas Minicreperga OXOPOHH
310poB’s Vkpainu
No
Peectpaijiye NOCBi1YeHHs

No
s ——

[lepeknan YKpaiHCBbKOr0 MOBOIO,  aBTeHTHYHicTE AKOTO  miaTBepmkena 3asBHUKOM aGo
YNOBHOBAKEHUM Hym TpeacTaBHuKOM, indopmariy Npo  3acrocymanmnyg nikapeskoro 3acoly,
3aTBEPIDKEHOT BigmosiHo A0 HOPMAaTUBHUX BuMmOr Kpainu 3aaaauxa/Bup06HHKa, 1O BiANoBifaroTs

CTaHapram, PCKOMEeHA0BaHMM B0OO3, 3acBiuenuii MiANHCOM 3asBHUKa 260 YIOBHOBAaXEHOT0 HuMm
NpeJcTaBHuKa

3asBHuK, KpaiHa: MIKPO JIAEC JIMITEJ, Ingis
MICRO LABS LIMITED, India

BupoGuik, KpaiHa: MIKPO JIABC JIMITEJ, Tunis
MICRO LABS LIMITED, India

» 10 THCHepryroTses mo 100 mr
Levofloxacin 100 mg Dispersible Tablets

TabJeTku, o AHCHEPTYIOThCA, 1m0 100 Mmr Nel00 ( 10x10) y Omicrepax
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Jesodmokcanmy Tabnerku, uyo AHCnepryiorses mo 100 mp WHOPAR vacrumg B
(Mikpo Jlagc Himiren), TB356 Bepesenn 2020

PEKOMEHJIOBAHO WHO-pQ

KOPOTKA XAPAKTEPUCTHKA JIKAPCBKOI'O 3ACOBY

Cropivka 2 3 17
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Jlenodnoxcaunn Tabneriu, mo AMCTEPryoThea no 100 Mr WHOPAR wuactuua 4
(Mikpo Jla6e Jlimiten), TB356 Bepesens 2020

1. HA3BA JIIKAPCBHKOI'O 3ACOBY
[TB356 Toprosa Hassal* (Jlesodnokcammn TabneTkH, Wo AucnepryioTses no 100 mr)

2. SIKICHWH I KUIBKICHUI CKJIAJ
Kosxna Tabnerka, mo Aucnepryerses, Mictuth 100 mr neBodiokcauuny (y Burasmi remirizpary).

3. JIKAPCBKA ®OPMA

Tabnerku

TabneTku Bix cBITI0-KOBTOrO 10 3KOBTOrO KONBOPY, Kpyrii, miocki, 3i ckomeHnm Kpaem, Ges
TNOKPHTTA 3 IIMOOKOK) PHCKOKO 3 OJIHOTO GOKY i 37erka onykJii, 3 THCHeHHAM "LDT" ua IHILIOMY
Houi.

Tabnetky MosxHa po3ninuTy Ha piBHI J103H.

4. KJITHIYHI XAPAKTEPHCTHUKH

4.1 TepanesTHuni nokazauus
JleBodnokcauun Tabnerku, mo Aucnepryiotees no 100 mr mokasamuit aitam go 15 pOKiB y
MOCAHAHHI 3 {HWHMMH NPOTUTYGEPKYILO3HUMH NpenapataMu 17 JIKyBaHHA TyGepKyabosy,
Crnpu4nHeHoro Mycobacterium tuberculosis.
Takox 3acTocoByeThes y moeananni 3 iHmmMu NPOTHTYOEPKYILO3HUMH NpenapaTaMu JJis;
1. JlixyBauHs nepmoi niuii TYOepKy1b03y, Uy TIIMBOTO 10 pudamniuuny i criiikoro 1o i3oniasugy
2. My nsTHpE3HCTEHTHOrO TybepKynso3y (MJIP-TB)

Oro ciliji 3aCTOCOBYBaTH NHIiIEe B TOMY BHMIaAKy, KOIM NpEnapatv nepuioi JiHii He migxoasTs
4epe3 pe3sUCTEeHTHICTb.
Cnin posrnagath odiuiiini HactanoBH i PeKOMeHzauii moao JikyBaHHs TyOepkynbo3y. Ogiuiiini
HACTaHOBH, AK NPaBHJIO, BKIKOYaIOTh BKasisku BOO3 ta micuesnx OpraHis OXOPOHH 3/10pOB’s.

Leit npodyxm wpusnavenuii ons dimeti. Tum ne MeHute, exutovena ingopmayia npo pusuxu, uodo
3acmocyeanna. y dopocaux (Hanpuknad, npu 3axeopioeantsx ne4inku, eazimmocmi ma 200y6anHi
2pydoio); ye 3abesneyye docmiyn 0o nogHoi inghopmayii.

4.2 Cnoci6 3acTocyBanns Ta 103u
Hitn Baroo 1o 24 kr i Bikom 10 15 pokKiB:
Pexomennosana no6osa go3a mns aiteit € Big 15 no 20 mr /kr.

03y6anua y dimeii 0o 15 poxie (y 2 npuiiomu na 000y y posdinenux dozax)

Bara nauicara  |5-6 kr 7-9 kr 10-15 kr 16-23 kr 3BHYaiiHa
MaKCHMaJIbHa
noboBa no3a

Kinpkicte |1 1.5 2 a6o 3 3 abo 4 L5F
Tabnerok (100 mr) (150 mMr) (200 mr a6o 300 mr) (300 mr a6o 400
MT)

Creuiansui nonyasiuii
Hopywenns gynxyii nupox

Pl
('\“H-‘\hpl_. o

=
L [ _‘H‘\'_‘E
d Ha MauioHan
fisrds
=3/ Y0, 4

*Toprosi nassu ne npeksanidikyiotscss BOO3, Lle BignosinaneHicTs, mo noknane
Oprat 3 peryIoBaHHs JliKapchbkuX 3acobiB.

CropiHka 33 17
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Jlesodinokcauun Tabnerku, uo Aucnepryiotses no 100 mr WHOPAR wactuna 4
(Mixpo JlaGe Jimitex), TB356 Bepesens 2020

s nauientis 3 PO3PaxyHKOBHM KilipeHCOM KpeatuHiHy <30 Mi1/XB, 3 remomianizom abo 6e3 Hroro,
A03y CIif 3MEHIIHTH 10 750-1000 M- Y TPH NPUHOMHU HE THKIEHD,

Hopywenns ¢yuxyii newinxu

Kopurysauns nosysanns ne noTpi6Ho.

J0du noxunozo iKYy

Y mozeii moxunoro BiKy He morpi6Ho KOpHUIyBaTH n03yBaHHA, KpiM Toro, mio HaKazaeTocs 3
YPaxyBaHHAM yHKLIi HHPOK.

ponywena dosa ma 6mosanns nicas 66edenns 003u

Baxnmeo, mo6 narient BXKHBAB JIKH PeryispHo 3a NpusHaueHHam. Ilponymeni mosu MOXYTh
30UIBIIMTH pU3KK cTilikocTi 1o 7eBoGIOKCALMHY Ta 3HU3UTH Horo eeKTHBHICTB.

Mauient nounen npuitnsary NpONyILEeHy 103y, AKILO Ue cTanocs Menme |2 FOUH ToMy. Skmio 3
MOMeHTY GaxaHoro NpuiioMy 1031 MuHYII0 Ginbme Hix 12 FOZMH, NALIEHT NOBHHEH MPOMYCTHTH
o Nn03y Ta npuiiHATH HacTymmy 3aIIAHOBAHY 2103y y 3BMualinuMil 4ac. [TauieHt He NOBUHEH
NpuiiMaTH NoaBiiiHy noay.

JKwo naujenr Bu6mopag JleBodnokcarun Tabaerku, mo Aucnepryiothes mo 100 Mr npotsarom |
FOMMHH MICNA MpHiiomy, NOTPIOHO NpHitHATH AOAATKOBY m03y. Ko 6mroBoTa BUHIKae Oinblue Hix
4€pe3 roauHy micns npuiiomy AO3H, NALIEHTY He NOTPiGHO NpUAMATH 10JaTKOBY 103y, i BiH MOKe
NPUAHATH HacTynHy AO3Y, AK 3a3BHYaM, KOJIM Lie HeobXinHoO.

Crioci6 3acTocyBanus

Heobxinny kinsxicrs JleBodnokcauun TabneTok, 1o AucnepryroTbes no 100 mr cnig PO3YHHHUTH y
npubausno 50 ma Boay j BUITUTH BCIO cymim. [Totim Yauky abo CKIIIHKY, WO MiCTHNA Cymim, ciin
MPOMHTH HEBEIHKOIO JI0aTKOBOK KilbKiCTIO BOIM i NPOKOBTHYTH BMicT, mo6 3abesneunty
BBC/ICHHA IUTHHI BCiel 1o3m.

Tabnerku Moxua NpHiMaTH 3 Txeto a6o Ge3 i, (TuB. Takox posain 4.5).

4.3 IIporunokaszauns

JleBodnokcauun TabJIeTKH, WO AUCIEPryIoThes 110 100 M NIpPOTHNOKa3aHMii:

* Yy NauieHTiB 3 migBHmeHoo YYTJIUBICTIO 10 nesodmoxcaunﬂy, IHIIMX XiHOJOHIB aBo o Oynp-
AKOI 3 AOTIOMIXKHHX pPeyoBHH

Yy NauieHTiB 3 eninenciero

Y TalieHTiB i3 3axBopioBaHHAMK CYXOXHUIb B aHamHesi, noB’szauumu is 3aCTOCYBaHHAM
dropxinonony

IpH BioMoMy a6o MiJ03proBaHOMy PH3HKy NponoHrauii inrepsany QT

IiTSM 110 S kr

Mij yac BariTHocTi

Y JKIHOK, sKi FONYIOTE Ipy IO

4.4 Cneniaabui 3acTepexenns Ta 3anobixkui 3axoan
Tenounim ma pospusu cyxooicuny
Pinko mosxyTs TPAIIATHCA BHUNAIKU TeHIMHITY. Haituactime e CTOCYETbCS  axiNuoBoro

CYXOIKHIIS, 1 MOKe NpU3BECTH 10 PO3PHBY CyX0oxkumis. TeHAMHIT MOXe BUE AKATH B0y b -IKMI yac
. 5 - . i 2 Jht 52 O
Tepamil, a TakoX 4Yepes Kijabka MICALIB nmicns ii npunuuenus., Pus qréa_’ﬂﬁ-l-zf-f-‘.:j;a%hoapuay

CYXOKUILIA 36INBIIYeThes y MmauienTiB MiTHBOrO BiKY, y nauienris, 1 fp HMYIOTh 'pgnhpaT y
Ao3ax 1000 mr Ha 106y, ta y NauienTiB, sKi npuiiMaoTs KOPTHKOCTEpq i Sa,g:gﬁﬁmu nanichramu
HeoOXifHe perenshe CTIOCTEPeXKEHHS Mix yac nikysanus JeBoduio '

| L‘rﬂ 3

ﬂri_M\H(}MT JatLcHTant
A /-

o
73
y ;;\Cz
S
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Jlesodinokcaunn tabnerky, mo aucnepryoThes no 100 mr WHOPAR uacruna 4
(Mikpo JlaGe Jlimiten), TB356 Bepesenns 2020

KOHCYNbTYBaTHCA 3 JIIKApeM, fAKIO Y HUX 3 SBUIMCS CHMITOMM TeHAuHITY. Ilpu nigospi Ha
TCHIMHIT Tepamnilo JeBohIOKCALMHOM NOTPIGHO HeraifHo NPUNMHUTH Ta PO3NOYATH HAJEKHE
JKYBaHHA (Hanpukiaz iMMOOini3auio) ans ypaxernoro CYXOXHILIS.

3axeopiosanns, euxnuxani Clostridium difficile

Hiapes, oco6iauBo y Bakkux BHIMAJKaxX, MEpCHCTYIOYAa Ta/yM remoparivyna, Mg 4ac 4| micis
JIKyBaHHA JIEBO(IOKCALIMHOM, MOKe OyTH cumMnTOMOM XBOpoGH, BuKIMKaHOT Clostridium difficile,
HalGIIbI TsKKOK GopMOIO sIKOT € NCeBAOMEMOPAHO3HIH KOJIT. SIKIIO BHHMKAIOTEH nigo3pu Ha
ncesIoMemMOpaHo3Huil  KOJiT, cnig  HeraiiHo MPUIAHATH  3aCTOCYBaHHA J1eBOIOKCALIMHY, a
nmalieHTam ciin 6e3  3aTpUMKH 3aCTOCOBYBATH MIATPUMYBANbHI 3aco6M i, sKIIO noTpidHo,
cneundivyny Tepaniio (Hanpukiaz, NepopanbHUii MpuiioM BankoMiuuHy). 3aco6u, wo NPUTHIYYIOTh
MOTOPHKY KMIIEUHHKY, IPOTHIOKA3aHi y il KniHiYHii CUTYyaLil.

layienmu, cxunvui do cydom

JleBognokcaunn nporunokazanmis MaLicHTaM 3 enilenciclo B aHaMHEs] i, 8K | iHmi Xinomomu,
NOBHHEH 3aCTOCOBYBATHCA 3 HA/I3BUYANHOI0 06EPEXHICTIO NALiEHTaM, CXHIIBHUM JI0 CYOM, TaKUM
AK NAUIEHTH 3 YPAKEHHAMH LCHTPAIBHOT HEPBOBOI CHCTEMH, MPH OAHOYACHI# Teparii denbdydenom
Ta NoAiGHUMHM 10 HEOTO HECTEPOIAHUMH NPOTHU3ANATbHHMH NiKapChbKHMHU 3acobaMy 4H TiKaMmu, 110
SHIXKYIOTE Cy AIOMHHUH MOpir, Takumu sk Teodinin (1us. poszin 4.5). Y pasi nosiBu cyaom mikyeaHHs
JIeBODIOKCALHHOM CTi/l IPHITHHUTH.

Tayienmu 3 nedocmammuicmio 2n110K030-6-hochamdeziopocenasu

IMauieHTH 3 NaTEHTHUMH YM HAABHHMMU JAedeKTaMu aKTHBHOCTI I1oK030-6-ocdaTaeriaporenasn
MOXKYTb OYTH CXHIBHUMH 10 reMOJTITHYHUX peakwii mpu niKyBaHHi aHTHOaKTepianbHUMH 3ac06aMu
IPyNH XiHOJIOHIB, TOMy JIeBO)IOKCALMH TM CJIiX 3aCTOCOBYBATH 3 0GEPEKHICTIO.

1layienmu 2 nuproeoio nedocmamuicmio
Ockinbku neBo(IOKCALIMH BHBOAHTHCS NICPEBAXXHO HUPKaMH, NOTpiGHa KOpeKLis A03u s XBOpHX
13 3HIKEHOI DyHKLieH0 HHUPOK (IUB. po3in 4.2).

Pearyii zinepyymnusocmi

JleBodokcaunn mosxke yac Bin Hacy BUKIMKATH CepHO3HI MoTeHuiitHO NeTanbhi peakuii migBHmeHO]
YYTAHBOCTI (Hanpuknaz, aHriOHEBPOTHYHHI HabpaK ax 10 aHa(inakTHYHOrO IOKY) mics
3aCTOCYBaHHS M0YaTKOBOI A03M (AMB. posain 4.8). V LILOMY BMMNAJKy MALi€HTaM CJiJ NPUIHHUTH
JNKYBaHHS HeraitHo.

Baoicki 6ynvosmi peaxyii

I1pu 3actocysanHi NeBOQIOKCALMHY MOBIZOMISAIM PO BHHUKHEHHS BAYKKHX OyIbO3HHUX peakiliii,
TakuX AK CHHApoM CriBeHca-/[koHcOHA a60 TOKCHYHMIL enizepMansHuit HEKpOJi3 (OuB. po3ain
4.8). lNauienrn nosinni Gy iHdOopMOBaHi, 0 NpH BUHUKHEHH] Oyab-skux peakuiit 3 Goky mkipu
Ta/a60 CIM30BHX 060JIOHOK CTij HeraiiHo 3BEPHYTHCSA 110 JiKaps.

Hucznivemis

Jx i npu 3actocysauHi ycix XiHONOHIB, MOBizOMISIH MpO MOpYIICHHA PiBHA TJIOKO3H B KPOBI,

Cepen AKMX Oynu K BUMAAKK rinormikemii, Tak i rinepriikemii, 1o cnocrepiranucs, sk NpaBuIIo, y

NalieHTiB 3 UYKPOBHUM jiaGeTom, ski OTPUMYBAIH  CYMyTHIO  Tepgnifo C NepopasIbHIM

HYKPO3HIKYBANIBHUM NpenapaToM (Hanpukiaz, raiGeHknamizom) a6o iHCy 1/:"-1/01,\!:?15?13&01»/1:1 focs
v/ o N
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Jlesodunokcaunn Tabnerku, wo aucnepryoThes no 100 Mr WHOPAR uacrina 4
(Mikpo JlaGe Jlimiren), TB356 Bepesens 2020

Mpo BUMAJKK Tinornikemiynoi komu. Y nauicsTis 3 LyKPOBUM J1iabeTOM PEeKOMEHAYETLCS PeTebHO
KOHTPOJIIOBATH PiBEHb IITFOKO3U B KPOBi (JMB. po3ain 4.8).

IIpoghinakmuxa pomocencubinisayii

Xoua dorocencubinisauis BuHMKae npu npuioMi neBodoKcalMHy Ayke piaKko, 3 MeTolo i
YHHUKHEHHS MallicHTaM He peKOMEHIYeThes 6e3 0coBGmHBOL norpebu mignasatucs Aii CHIBHUX
COHAYHMX NPOMEHIB YM IITY4HOro ymbTpadioneToBoro BUIPOMIHIOBAHHA (HanpWKiaz, Jamiu
IITY4YHOrO COHILA, COsApiii), o6 3anobirtu doTocercuGinizaii.

Hayienmu, sxi ompumyroms anmazonicmu eimaminy K

Ockinbku  MOXJIMBE  3GiNBINEHHS  MOKA3HHKIB koarymsiuiianx  rtectiB  (ITY/mixknaponue
HOpManisaliiiine cnisBinHomenHs) i/a6o kpoBoTeya y NALIEHTIB, SIKi NPHIMAIOTE NeBOGIOKCALMH Y
NOeHaHHI 3 aHTaroHicroMm Bitaminy K (Hanpuxmnan Bap(apuHOM), TOKA3HWKK KOAarysuii ciin
KOHTPOJIOBATH, AKILO Li TIKaPCHKi 3aC06H 3aCTOCOBYFOTh OAHOYACHO (IHB. po3zin 4.5).

Heuxomuuni peaxyii

[loBinomasnu npo neuxotnumi peaxuii Y TNauieHTis, sKi NpUMarOTh XiHOMIHH, BKIIOYAOUM
neBodiokcanuH. V aykKe pilKiCHHX BUNAMKAX BOHM NpOrpecyBain A0 CyiUMAanbHHX AYMOK Ta
CaMOIECTPYKTHBHOT MOBEiHKM, iHOAI JHMwe nicns npuifoMy eauHol 103u nesodokcauny (1us.
po3nin 4.8). V Bunajky, sKIO y nauieHTa BUHHKAIOTH L peakuii, npuifomM neBodokcauuHy ciix
TIPUIHHATH Ta BAATHCA J10 BiJANOBIAHHMX 3ax0JiB. PekoMenayeThes 3 00epe:KHICTIO 3aCTOCOBYBaTH
NeBOQUIOKCALMH MaLieHTaM i3 NCHXOTHYHUMH posnazamu abo maiieHTaM i3 NCHXIYHHMH
3aXBOPIOBAHHAMM B aHAMHE31,

Hodosorcenns inmepeany QT

Cnin 3 obGepexHicTio craBuTHCs 10 3aCTOCYBAHHA (GTOPXiHOMOHIB, BKJIIOYAIOYH neBogoKcaluH,
nauieHTam 3 GakTopaMu pU3MKy MOZ0BKEHHS inrepBany QT, Takumu sik:

— BPO/KEHHH CHHAPOM MOOBKeHHs iHTepBany QT;

— CYHYTHE 3aCTOCYBaHHA JIKApChKUX 3ac00iB, BiIOMMX CBOEIO 3MaTHICTIO MOJIOBXKYBaTH iHTEpBa
QT (nanpukian npoTHapUTMiYHMX 3acoGip knacy IA ra III, TpuumkiiyHuX anTHMAenpecaHTis,
MaKpOJIi/liB, aHTHIICUXOTHKIB, MeTaoHy);

— HCKOPHTOBAHMIA eeKTpONiTHUI nucbananc (Hanpukian rinokasiemis, rinomaruiemis);

— icHyroroua xBopoGa cepus (Hanpukian CepLIEBA HENOCTATHICTB, iH(apKT Miokapaa, Gpaxukapais).
[lauienTn mitiporo Biky Ta XKiHKH MOXYTb OyTH Ginlbll 4yTAHBHMH 10 NiKapchKHX 3acobiB, Mo
monoBxyioth iHTepsan QT. V 38’a3ky 3 wuum HeoOXifiHO 3 obepexHicTIo 3aCTOCOBYBAaTH
¢ropxiHononH, BKIO4AI0UH NEBOGIIOKCALMH, NALEHTaM LUMX Ipym.

Iepugpepuuna neiiponamis

TloBigomnsnocs npo Bunaaxm CEHCOpHOI abo ceHcoMOoTOpHOT nepupepuuHoi HeWponarii, ika Moske
IIBUAKO pO3BMBATHCA, y MNAUIEHTIB, sKi NpuiiMann (TopXiHONOHH. Ipuitom nesoguokcauuny
MOJHa [PONOBXKYBATH JHUIIE TOAI, KONMM KOPHCTh MEPeBaKa€ PU3MKH OO0 HE3BOPOTHOT
He#lponarii,

layienmu 3 myasthenia gravis

Jlesodiokcaunn cnin sacrocoysaty 3 obepexHicTio maitienTam 3 myasthenia gravis yepe

CHMITOMH MOXYTh MOCHIIIOBAaTHCE. DTOPXiHOMOHH, BKIIOYAIOYH neBO(IOKCaLIHH,

HEpBOBO-M’430B01 610Kanu Ta MOKYTb [IOCHIIOBATH M’A30BY cnabKicTh y namieHms:

gravis. V micnapeectpauiitnomy nepiozi cepiiosHi noGiuni peakuii, BKIOYaOuH némﬁ@é B""“"f'l;ﬁr KH\ %"
| ‘?‘I e | &

o
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Jlesoduokcaunn TaGaerku, wWo aucnepryiotscs no 100 mr WHOPAR uactuna 4
(Mikpo Jla6e Jlimiten), TB356 Bepesens 2020

Ta CTaHW, 1O noTpedyBanH 3aXoAiB 3 MIATPUMKM AMXaHHA, OynM MOB’A3aHi i3 3aCTOCYBaHHAM
dropxiHONOHIB y nauieHTiB 3 myasthenia gravis.

Oniamu

Y nauieHTis, fKi OTpUMYBanu neBodoKcallii, BU3HAYEHHS OMiaTiB y ceui MoKe AaBaTu XHOHO-
TIO3UTHBHHMK pe3ynbTar. Moxke BUHUKHYTH HEoOXiJHICTh MiNTBEPAMTH TMO3UTHUBHI pE3yNbTaTH HA
omiaTu, OTPUMaHi NP1 CKPUHIHTOBOMY TECTi, 3@ AONOMOroio Oinbiw cneuudiuHuX METOIIB.

I'enamobiniapni nopywenns

Ilpu 3acrocyBanHi JeBodiokcauuHy (TepeBa)KHO Y TMALiEHTIB 3 THKKMUMH OCHOBHHMH
3aXBOPIOBaHHAMH, HAMpHKa/, CENICHCOM) MOBIAOMIIANIOCA PO BHIMAAKH HEKpPO3y NEYiHKH ax [0
Ne4iHKOBOI HEAOCTATHOCTI, IO 3arpokyBaia OKUTTIO (muB. posmin 4.8). [lauiedram ciig
PCKOMEHIyBATH MPUITMHKTH JIiKyBaHHA Ta 3BepHYTHCA JI0 JiKaps, AKIO BUHHKAIOTh TaKi MPOsSBU Ta
CHMITOMH XBOPOOM MeuiHKH, K aHOPEKCif, JKOBTAHHUIIS, TEMHa ceva, ceepbixk aGo 6oni y minauHui
KHBOTA.

llopywenns 30py
Sxmo BuHMKarOTH Gyap-AKi nopymeHHs 3opy abo mobiuHi peakuii 3 Goky oprais 3opy, cJij
HEraiHo 3BepHyTHCs A0 odTanemonora (aus.posainu 4.7 ta 4.8).

Cynepingexyis

3acrocyBaHHa seBodOKcaliHy, 0cOGIHBO TpHBANe, MOKE NPU3BOAMTH J0 HAJAMIPHOTO POCTY
HEYYT/IMBHX (PE3MCTEHTHHX) JI0 Mpenapary MikpoopraHismis. SIKio mij yac Tepanii po3BHBA€TLCA
cynepindexuis, HeoOXigHO 3aCTOCYBAaTH HANEKHI 3aXO0/1H.

Bnnue na pesynomamu nabopamoprux docniosicens

V nauieHTiB, sKi OTpUMyBanu JeBohIOKCALMH, BU3HAYEHHS OMIaTiB y cedi MOXKe JaBaTH XHOHO-
TIO3UTHBHHI pe3ynbTaT. MoXe BUHMKHYTH HeOOXIiZHICTh MiATBEpAMTH MO3MTHBHI pe3ysbTaTH Ha
OIiaTH, OTPUMaHi NPH CKPUHIHTOBOMY TECTi, 3a A0MOMOTO0 Ginbi cretnpiyHUX METOMIB.
JleBoiokcauun Moxe NpUrHivyBatu pict Mycobacterium tuberculosis i y 3B’A3Ky 3 UM
TIPU3BOJIUTH 0 XHOHO-HeraTHBHHUX pe3y/IbTaTiB npu Gakrepionoriuniii aiarHoctHui TyGepKynbo3y.

Ilediampuyna nonynsyis

Yepes HeCpHATIMBHA BIUIMB Ha XpAlli B IOBEHiNbHMX TBapuH (AuB. po3zin 5.3) Ta obMexeHy
AOKYMEHTaUil0 moA0 Oesmeku Ta BIAMOBIAHI KOPUIYBaHHS J03H, JEBOQUIOKCALMH CJi
3aCTOCOBYBaTH B MiTel Ta miamiTkiB 3 iHdexwiero M tuberculosis, nume SIKIO BBaXKAETHCS, IO
KOPHCTB MEPEBUILLYE PU3HK | aTbTEPHATUBHOTO JIIKYBaHHS HEMAE.

Aneepusmal/ouceryia aopmu

Y xoxi emigemionoriunux jgocmijkeHb O6yJl0 BCTAHOBIEHO, IO MNpPH 3aCTOCYBaHHI
(TOpXiHOJIOHIB y nNaui€eHTiB 3pocTac PH3NK AHEBPH3MH A0PTH TA PO3WAPYBAHHS AOPTH,
0co01MBO Y 0Ci6 MOXHIIOro BiKY.

Tomy nauienTam, aki MalOTh 00TsKEHHI aHEBPH3MOIO a0OPTH ciMeliHuil anaMHe3, mauieHTaM i3
paHilue AiarHOCTOBAHMMH aHEBPM3MOIO AOPTH Ta/alo po3APYBAHHAM AOPTH, a TAKOK
nauieHraM, sKi MaroTh GaKkTOpH pU3HKY abo CTaHM, WO CIPHSIOTEH PO H3MH aOpTH
Exnepca-
lepTeH3i,

Haunnoca, aprepiit Takascy, rirauToxaiTHHHHI apTepiiT, xao' 6

6“?/ Bexqe‘ra f .Ti

o
|
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BiloMuii  aTepockiepos), dropxiHonoun cnig NpU3HAYATH MiCAA  peTeNbHOT OLIHKH
CMiBBIAHOWIEHHA KOPHUCTB/PU3UK Ta MOXKIUBOCTEI 3aCTOCYBaHHA IHUINX BapiaHTiB MiKyBaHHS.
Ilpu nossi panrosoro Gomo s KUBOTI, Ipyauilt knitui a6o y cnumi y nepioj 3acrocyBaHHs
fipeénapaty nauieHTam ciig TepMiHOBO 3BEPHYTHUCS J10 nikaps.

Tpusani, ineaniousyioui ma nomenyiiino neobopomui cepriosni nobiuni peaxyir.

Y nyxe piakicHux Bunaakax Y MaUi€HTiB, AKi OTPUMYIOTH XiHOMOHH Ta ¢ropxiHononu, Hezanexuo
BiJl BIKY Ta HasBHHX akTopiB pusmky nosizommsin npo TpuBani (nporarom Micswis a6o POKiB),
IHBaniM3yr0Yi Ta morenwiiino HE3BOPOTHI MoGiuHi peakuii, AKi BNIMBAIOTH Ha pisHi, a iHoxi Ha
AEKiIbKa cHcTeM Opraisamy (3okpema OTIOPHO-pYXOBY, HEpBOBY, NMCHXiYHY Ta OpraHu uyrra). Y
pasi MosiBM MepIMX 03HAK ab0 CHMITOMIB Oyzb-sikoi noGiuHoi peakuii cnix Heraiino MPUITHHATH
3acrocysanns Jleodnokcauun TtaGnerok, mo Aucnepryiotses no 100 mr Tta 3BepuytHcs 3a
KOHCYNbTaUi€l0 110 JiKaps.

Baxcineo BpaxoBysatu mmius YCIX JOMOMIKHMX PEYOBHH Bij JiKiB, AKi OJHOYACHO npuiiMae
nawjiexr.

4.5 B3zaemonis 3 inmumn JKAPCHLKUMY 32c06aMHu Ta iHwi Bugn B3aeMoif,

Coni 3anisa, anmayudu, wo micmame mazuis abo anominiti, dudarosun,

BemokTyBanns neBOGIIOKCALIMHY 3HAYHO SHWKYETBCA TPH OJHOYACHOMY 3aCTOCYBaHHi cojeii
3ani3a, MarHiii- a6o amoMinieBnx aHTauMAiB abo anzanosumy (e CTOCYETBCSA JIMINE JIKAPCHKHUX
hopv mupamosmmy 3 amowminiii- aGo MarHieBMiCHUMH  GydepHumu 3acobamu). OpHouacHe
34CTOCYBaHHA ()TOPXiHONOHIB Ta MyJIBTHBITAMIHHHX Npenaparis, Mo MiCTATh LHMHK, SHIKYE iX
abcopGuilo micns nepopanbHoro npuiiomy. PekoMmenayerbcs He 3aCTOCOBYBAaTH IIpemapaTH, fKi
MICTATE JABOBaNeHTHI um TPUBAICHTHI KaTiOHHW, Taki K coni 3amisa, cojli UMHKY, MarHiii- a6o
ANOMIHIHBMICHI aHTauMaM a6o MHIaHO3MK (ue cTocyerbes nume NiKapchkux Qopm AUIAHO3HHY 3
aoMiHiii- a60 MarHiiiBMicHuMH Oydepuumu 3acobamu), npotarom 2 roaus go abo micns npuiomy
JleBodnokcauun Tabnerok, uo aucnepryorees no 100 mr.

Cykpansgham
Bionocrynuicts JIEBO(IIOKCAUMHY 3HAYHO 3MeHIIyeThes NP OIHOYACHOMY 3acTOCYBaHHi 3
Cykpanbgarom. SKmo nauientosi Heo6xinHo OTPUMYBATH SK cykpanbdar, Tak i JleBodokcanuy
TabneTku, mo AucnepryoTses mo 100 MT, Kpalle npuiMath cykpanbdaT yepes 2 roamuu nicns
npuiiomy JleBodnokcaumn TabueTok, 1o Aucnepryiotses no 100 mr.

Teoghinin

Y kniniyHOMY mocrmimkenHi hapmakokiHeTHYHOT B3aemoii neBodoKcanyHy 3 TeodiniHoM He Gyno
BHABJICHO. [IpoTe MoxinBe cyTTeBe 3HMKEHHS CYAOMHOTO MOPOTy NMpH 0IHOYACHOMY 3aCTOCYBaHH|
XiHOMOHIB 3 TeodiniHom.

HII311
OnHouacHe 3actocysamms 3 HECTEPOIAHUMH TPOTH3ANANbHUMH npenaparamu (HII3IT) moxe
NIABUIUTH PUBHK BUHMKHEHHS TOKCHYHOCTI U1 UEHTPANLHOT HepPBOBOT CHCTEMH, iHOAI NoB's3aHO]
3 BUKOpHCTaHHAM (ropxiHonony. HaifuacTime TNOBIOMJIAIOCA PO B3aEMOIIO 3
MOJKe BUHHKATH | 3 IHIIUMHU ¢ropxiHononamu, ane € mano niaTBepmkeHs. [1a
aHaMHE3i MOXKyTh MaTH GiNbIIuii PH3HK. (1HB. Takosxk po3nin 4.4.) /
KoHnuenrpauir neBoIIoKcalMHy Oy npuéausHo Ha 13% Oinbmi y npucytiéd
NPH OIMHOYHOMY 3aCTOCYBaHH, |
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IIpobeneyud i yumemuoun

IIpobenennn Ta uumernmun CTATHUCTHYHO JI0CTOBIPHO BIIMBAIOTb HA BHBE/ICHHS nesodiokcauuny.
HupkoBuii knipenc neBodokcauuny SHUKYETBCA Y NPHCYTHOCTI UHMETHIHHY Ha 24 % Ta
npoGeneuuny ua 34 %, yepes Te, WO 00K/ABa NpenapaTi 3aaTHi 61okyBatu KaHaJIBLEBY CeKpelliio
neBodiokcaunny. OnHak MPH 103X, siKi BUNpoGoByBanucs Y X0fi nocrimkenns, He ¢ Biporianum,
WOO  CTATHCTHYHO 3HAauymWi KiHeTuymi BIIMIHHOCTI  Manu KIHIYHY 3Haummicts. Crig 3
o0epexHiCTIO cTaBuTHES 10 OAHOYACHOro npuiiomMy neBodyioKcalmHy 3 JUKapChKHMH 3ac06amHu, mo
BIUIHBAIOTH HA KAHANBLICBY CEKPELIiO, TAKHMH K NPOGEHELMA Ta WMMETH/IHH, 0COBIIHMBO Y nauieHTip
3 HUPKOBOIO HEOCTATHICTIO.

Luxnocnopun
[lepion wnaniseuBemeHHs [IMKJIOCNIOpHHY 30inbuyeThess Ha 33 % NpH OJHOYACHOMY mnpuiiomi 3
NeBOGIOKCALIHHOM.

Anmazonicmu simaminy K

IIpu  omsouackomy 3aCTOCYBaHHi 3 aHTaromicramu BiTaminy K (Hanpuknan, BaphapuHOM)
MOBIAOMJIANIOCS MIPO i ABUIICHHS KOaryIsLiiHuX napamerpis (IMY/mixHapoane HOpManisauiiine
CHiBBiJHOWEHHS) Ta/abo KpoBOTeHi, Ki MOXKyTh GyTH BUPKCHUMH. 3BaXKAIOUM Ha Le, y NauieHTiB,
AKI OTPUMYIOTH MapanebHo aHTaroHicTH Bitaminy K, Heo6xinmo 30IHCHIOBATH  KOHTpOL
MOKa3HHUKIB KoAryiauii (1B, posain 4.4).

Jlikapcoki sacobu, wo nooosrcytoms inmepean or

Jlesodnokcaumn, sk i inmi ¢ropxinononu, cain 3aCTOCOBYBAaTH 3 00epeXHICTIO mamienTam, ski
OTPHMYIOTh JIiKapChki 3acobu, BigoMmi cBOEIO 3maTHiCTIO NOAOBKYBaTH iHTepBan QT (Hanpuknan,
NPOTHApUTMIYHI  3acobu knacy IA ta III, Tpuumkniymi AHTHACTIDECAHTH, MaKpoJligM Ta
AHTHIICHXOTHYHI Jikaperki 3acobu, METaj0H) (auB. po3zin 4.4 («IToxoBsKenns inTepBany QT»)).

Jixapewri sacobu, wo nionsizaiome HUpKO8O-Kananvyesit cexpeyii

IIpu npuiimanni  Bucoknx A03 XiHOJOHIB OZHOYACHO 3 iHIIMMM TKapCbKUMM 3acobamu, ski
NIANAIOTHCS HUPKOBIii KaHanbleRiii cexpenii (Hanpuknan, NpoGeHeUn 1, LIMMETH/IUH, (hpycemin Ta
METOTpEKCAT), MOKJIUBE NOPYILICHHS BHBEJICHHA Ta NiABUIIEHHA PiBHA B CHPOBATIIi KPOBI.
JleBodnokcaunn mosxe NOTEHUIHO BMIMBaTH Ha KJipeHe namisymuny (nigsumyroun pisens
naMmiBynuHy), ane He NMPOTHNOKA3aHHUH 3 [HWHMMM AHTUPETPOBIPYCHUMHM npenaparamu, i ¥oro
AO03yBaHHA He NOTPiOHO KOpHryBaTH

B3aemoois 3 incero ma nanosmu.
He cnocrepiranocs kniniyuo 3Hadywol B3aemoxii 3 xapyosumu npoaykramu. Takum yuHOM,

JleBodokcanun Tabnerku, o AUcnepryrotees mo 100 Mr moxua NPHIAMATH HE3aNekHO Bia
NpHHOMY T3Ki.

4.6 ®epruabnicrs, BarithicTs Ta TpyAHe rogyBaHHs

Kinku dimopoonozo iKYy

Heobxinno ynmkaru sarithocri Y KIiHOK, sKi OTpuMyioTh JMKYBaHHS J1eBODIOKCALIHHOM. Cnig
BAKHMBATH a7l€KBATHI NPOTH3AILTI K 3aX0H.

Bazimuicme

Cropinka 9 3 17
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Hawui oo 3acrocyBanus NeBOIOKCALMHY Y BATiTHUX € 0GMEKESHUMH. Hocninxenns Ha TBapuHax
HC BKa3yIOTb Ha MpAMi YK HenpsMi WKiAMMBi epextn womo PENpOaYKTHBHOI TOKCMYHOCTI (JIMB.
posain 5.3). Yepes BincyTHicTs mocnmimkens ma JONAX Ta MOXJIMBE YIIKOMKEHHS XiHONOHAMM
cyr;106080ro xpsma B opranismi, skuii pocre, JIEBOQIOKCALIUME MOKHA 3aCTOCOBYBATH Y BariTHHX,
TUIBKH AKILO NOTeHUiitHA KOPHCTH NepeBaXac pU3MKH, ab0 BIACYTHA aNbTePHATHBA J1iKyBaHHS.

I’ pyone 200ysanns

Henocrariso indopmauii npo suainenus NIeBOQIIOKCALIMHY B MOJOKO JIOAMHH; OJHAK iHI
dropxiHONOHK BHAINAOTECS 3 FPyZAHUM MOJIOKOM. 32 BifAICYTHOCTI JQHMX y JMIOAWHM Ta HASBHOCT]
CKCNIEPHMCHTAILHUX JIaHHUX, IO J103BONAIOTE CTBEPIKYBATH NpO PH3MK YUIKOJUKEHHS Cyr060BOro
Xpslla B OpraHi3mi, skuii pocre, gpropxinonosamu, JleBodnokcauun Tabnerku, mo JAHCIEPryrOThHCS
no 100 Mr He cnig 3aCTOCOBYBATH JKiHKaM, SKi rOAYIOTh rpyamo (auB. posjin 5.3).

Pepmunvricme
Hemae inpopmanii npo snius JleBodokcauun Tabnerok, mo aucnepryiotbes no 100 mMr Ha

deprunpHicTs. JleBodnokcauun He CNPUYUHAB MOTIpIIEeHHS (GepTUNIBHOCTI Ta PENpOaYKTHBHUX
NOKa3HMKIB y LLYpIB.

4.7 3paTHicT BIMBATH HAa WBHAKICTS peakuil npu kepysaumi aBToTpaHcnoprom aGo
IHIIIMH MexaHi3MaMu.

He 6yno nposemeno nocmimkens mozo BIUIMBY JICBO(IOKCAUMHY Ha 3JaTHICTh KepyBaTH
aBTOTPAHCIIOPTOM a0  iHWMMM  MmexaHismamn. Jleski  noGiumi peakuii  (Hampukiag,
3aNaMOpOYEHHS/BEPTHIO, COHIHUBICTD, NOPYILICHHS 30py) MOXYTb NOPYLIYBATH 3AaTHICTH MaLicHTa
A0 KOHLEHTpauii yBaru i mwBHAKIiCTs #oro peakuii i, Takum YHHOM, 3YMOBIIIOBATH IiBHIIECHWI
PH3HK Yy THX CHTyauisiX, KONM Wi SIKOCTi MalOTh 0coGIHBO BeHke 3HAY€HHA (HaNpUKJIaz, Npu
ynpaBiiHHi aBTOMoGisem a6o poGori 3 MeXaHi3MaMH).

4.8 TIloGiuni peakuii

IoGiyni peaxuii, sx miHiMy™ noe’ssani 3 JKYBaHHAM JIeBO(IOKCALIHHOM, nepesiyeHi HuKYe 3a
CHCTEMaMH OpraHisMmy, KJIacOM OpraHiB Ta 4YacTOTOIO. Ouinku wyactoru y 6GaraThox BHmamkax
0asyloThes He Ha NMocTaTHRO MacwTaGHHX PaHIOMi30BaHMX HOCHIJKEHHX, a Ha omy0JIiKoBaHHX
AAHUX, OTPUMAHHX y micaApeecTpauiitunii nepion. Inoxi nani yacToTH He MOJKHa OLiHHTH. YacToTH
BH3HAYAIOTBCA AK: Myske yacto (>1/10), yacto (>1/ 100, <1/10), HeuacTo (=1/1000, <1/100), piaxo
(21710000, <1/1000), myxe pimko (<1/10000), HeBimomo (He mosxe OyTH ouiHeHO 3a HasBHUMM
JaHUMH). 3BEPHITH yBary, 110 YaCTOTH CTOCYIOTBCA KOPOTKOYACHHX KypciB NiKyBaHHS (<1 Micsus).

Kaacndikauis |Yacro (siz Heuacro (Bin Pinko (Bin Hesizomo (ne moke
3a opranamu i (21/100 xo <1/10) | >1/1000 no <1/100) (=>1/10000 xo OyTH onineno 3a
CHCTEMaMH <1/1000) HASIBHHMH JaHHMH)
Tngexuii Ta I'pubkoBa indekuis,
IHBa3i’ BKJIKOYarO4YH
inpekuiro rpubkamu
poay Candida
PesucrentHicts
MaToreHHUX
MiKpoopraHi3miB
3 Goky cHcTemu Jlefikonenis TpomGounronenis |Ila HeHIT
KpoBi Ta nimMdmu Eosunodinis Heiitponenis rpatymoniitos ;™\
EMOJITHYHA aHeMis \
3 Goky iMmyHHOT AHTIOHEBPOTHYHMI _|AHB(inaKTHIRHi WOKY
l< & | AUy, "4 e
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CHCTEMH Habpsik Anadinakoinuuii mox® —‘
linepuyTiusicTs (anB. po3n. 4.4)

(auB. po3n. 4.4)

3 Goky AHopexcis I'inornikemis, I'inepraikemis

MeTabonismy | 0co0mHBO y XBopuX | Iinormikemiuna KoMa

Xap4yyBaHHsA Ha nykposuii fiaber | (aus. posy, 4.4)

(auB. po3n. 4.4)
Icuxiyni besconns TpuBoxHicTs [enxotuyni peakuii Ilcuxotnusni peakuii i3
posnagu* CnnyTanicTs (Hanpuknan 3 CaMOJECTPYKTHBHOI
CBiloMOcCTi ranouuHalismMy, MOBEAIHKOIO, BKIIOYAIOYH
HepsosHicTs napaHoero) cyiuansry
Henpecis CIPSIMOBAHICTE MHC/IEHH S|
AxuTanis 4H Aiit (nuB. posy. 4.4)
HesBuyni
CHOBHIIHHS
Hiuni koumapu
3 6oky HepBoBOT [[00BHII GimL Connusictp Cyznomu (mus. poss. Iepudepuuna CEHCOpHa
cucremu* BanamopoueHHs Tpemop 43i4.4) Hefiponatis (quB. poan,
Hncrepsis IMapecresis 4,
[epudepruna
CEHCOMOTOpPHa
Heliponaris (qus. posa,
44
[Tapocmis, Bkmoualoun
aHOCMiFo
Huckinesisn
ExcTpanipamizsi
posnaau
Aressig
Cunkone
HobposikicHa
BHYTPilIHbOYepenHa
rineprensis

3 6oky opranis ITopywenns sopy, Tumuyacosa srpara 30py

30py* TaKi AK 3aTyMaHeRHs | (1HB. posy, 4.4)
30py (AMB. po3n. 4.4)

3 6oky opranis Bepturo J3Bin y Byxax Brpara ciyxy

CIyXy i [opywenns CIyXy

nabipunry*

3 Goky cepus Taxikappis UlnyHoukoa Taxikapxis,
Binuyrrs IO MO3Ke NMPH3BECTH 10
cepuedurra 3YNHHKH ceplis

Hlnynoukosa aputmis i
nipyetHa raxikapais
(noBinomnsinu
NEPEeBaKHO Y NauieHTis 3
haxTopamn pusnky
TIO/IOBXKEHHS IHTepBaTy
QT)

ITonoexenni iHTepBan
QT na EKT (aus. po3a.
44i49)

3 60ky cynun | Tinoxu onn 8/ Iinoren3is

@opm: Hnedit

CropiHka 11 317




Jlesodnokcanms taGnerky, mo aucnepryiorses no 100 Mr
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3 Goky Hucninoe Bponxocnasm
AUXaTbHOT AJepriyHuil MHEeBMOHIT
CHCTEMH
3 Goky Hiapes binb y sxusoTi ['emopariuna niapes, mo
LITYHKOBO- BnoBanus Jucnencis Y Ayxe piakicHux
KHIIKOBOIO Hynora 31yTTA KHBOTA BUIIaJIKaX MOXe CBIJYHTH
TPaKkTy 3anop PO EHTEPOKOJIIT, Y TOMY
4HCIIi nceBIomMemopa-
HO3HHH KOJIIT (1HB. po3.
4.4)
[Nankpeatur
['enarobiniapui |ITiguwenns [TinBuinenus JKoBTanuus i Taxkke
posnanu TNOKa3HUKIB Oinipy6iny kposi YPaXEeHHS NeviHKH,
NEeYiHKOBHX BKIIOYEIOYH BHIIAJKH
€H3UMiB eTanbHoi rocTpoi
(AJIT/ACT, neyiHkoBof
Jy’XKHa HENIOCTaTHOCTI,
(ocdaraza, I'TT) NEPEBaXHO Y MallieHTIB i3
TSKKHMH OCHOBHHMHU
3aXBOPIOBAHHAMH (JHB.
po3a. 4.4)
lenarur
3 Goky wKipu Ta Bucunanus Tokcuunmii
MiAWKipHOT Caepbix enigepmabHuii HeKpori3
TKAHHHH® Kponus’sxka cunapom CriBeHca-
Iineprinpos JxoncoHa
MyneTHhOpMHa eprTeMa
Peakuif porouyrmmsocri
(1uB. po3n. 4.4)
Jlelikountoknactuynmii
BacKyJliT
CromatuT
3 Goky Aprpanris YpaxeHHs Pabnomionia
CKeJIETHO- Mianris CYXOKHILIA (TUB. Po3spus cyxoxunns
M’530B0i Ta po3n. 4.3 4.4),y (Hanpuknazx axinnosoro
CIOJy4YHOT TOMY 4ucni TeHmuRiT | CYXOKHIA) (IMB. po3y.
TKaHuH* 4.314.4)
(H§npuman Po3pus 38’130k
axiIIoBOro S
— iospua M’s3iB
M’ 130Ba cnabkicTs, e
[0 MOXE MaTH
BHAYEHHS 1A
NaLicHTIB 3
MiacTeHi€ro rpasic
(zuB. po3n. 4.4)
3 Goky _ 36inbeHHs ["ocTpa HHpKOBa
CEYOBHALTBHOT KpEaTHHIHY B HEIOCTATHICTD
CHCTEeMH CHpOBaTIi KpoBi (nanpuknan
Fﬂacninox
iHTEepCTHLianbHOro
HedpuTy)
3araneHi Tinvxu 015 6/6 Actenis [Tipekcis
NOpYWeHHA i | hopm: Peakuis y
CTaHu y micui | micui indyait
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BBeleHHs* (Ging, ‘
NOYEPBOHIHHA)

*AHadinakTHuni Ta anadinakToiaui PeaKLUii MOy Tb iHOAI BUHHKATH HABITH M/ NepLIoi 1034,
*IkipHo-c1H30Bi peaxuii MoXyTb IHOJi BHHMKATH HABITH mic/s nepLol 1034,

*[losinomnsnocs npo nyske pinkicai Brunagky TPUBANOL (10 MicsuiB aGo pokis) inBaniausauil Ta noTexuiiito
HeoDOpOTHHX cepiio3HuX moGiunmx Peakuiil, o BNIMBAIOTL HA pi3Hi, iHOMi ZexisbKa, CHCTEM OpraHizmy
(BKMOYalouN Taki peakuii, sk TEHIHMHIT, PO3PHB CYXOMHIIIL, aptpanris, 6ine y kiHuiskax, nopymenss XOMH,
HeBpomarii, MoBs’s3aHi 3 mapectesicio, JIeTPECi€lo, BTOMOIO, NOPYILEHHAM Mam’siTi, MOPYILUCHHSAMH CHY,
TMOPYLUCHHAM CITyXy, 30py, CMaKy Ta 3amaxy), y 3B’s3Ky i3 3aCTOCYBaHHAM XIHOJIOHIB Ta (TOPXiHOOHIB y
ACAKAX BHIMAJIKaX, HE3aNCKHO Bijl HASBHUX (aKTOPiB PH3HKY.

Inwi noGiuni peaxuii, acouiitosani is 3aCTOCYBaHHAM (TOPXiHONOHIB, BKIIOYAIOTh HamaH nopipii y
nauieHTiB 3 nopdipiero.

Hananus noeizomnens npo niao3proBaki noGiyHi peakiii Ha 3apeecTpoBaHui JiKapeeKill 3aci6 e
Ayxe BaxnueuM. Lle mae 3mory BiJICTEXYBATH CHiBBiAHOWICHHS KOPHCTB/PU3UK JTiKapchKOro
3aco0y. MemuuyHuMX npawiBHMKiB MPOCATHL NOBIAOMAATH NP0 NinO3pIoBaHi noGiuHi peakuii Ha
TNpenapar 3riJlHo YHHHOIO 3aKOHO1ABCTRA.

4.9 IlepegosyBanus

3rilHo 3 JOCHiKEHHAMM TOKCHYHOCTI Ha TBapMHAX abo KmiHiYHMMM (apMaKomOriuHMMK
AOCIIKEHHAMH, TPOBENCHHUMH i3 HAATCPaneBTHYHHMHM J103aMHU, HaWGinbIm BaXkIuBi 03HaKH, W10
MOXYTb  OYiKyBAaTHCA micis rocTporo nepenosysanus  Jlesoguokcauun tabnerok, mo
Aancnepryiorees no 100 Mr - e cuMnTomMu 3 Goky uenTpaneHoi HepBoBOY CHCTEMH, Taki sK
CILTYTaHICTb CBiIOMOCTI, 3anaMopoyeH s, NOpYIICHHA CBIAOMOCTI Ta CyIOMHI Hamagu, 361IbmeH s
intepBany QT, a Takox LTy HKOBO-KHMILIKOBI peakLii, Taki sk HyoTa Ta €pO3ii CIM30BUX 06ONOHOK,
Edextu 3 6oxy ITHC, skmouaroun CIUIYTaHICTh CTaHy, CYIOMH, TalOLMHALIIO Ta TpeMop,
CrocTepiranucs B MiCIAMapKeTHHIOBHX JOCTI IKEHHAX,

Cneuudivnoro dHTUIOTY HeMmae. V pasi nepenosyBaHHs ciin TIPOBOJIUTH CHMNTOMATHYHE
nikyBaHHs. Heo6ximuuii MoHitopuar EKI' wyepes Mmosnusicts NpoAoBXKeHHs iHTepBany QT.
AHTauMaHi 3acobu MoxyTh 3aCTOCOBYBATHCA JUIS 3aXMCTY WLTYHKOBOI CJIH30BOV. ["emopmianis,
BKIIOHAIOYH MEPHTOHeaNnbHMiA mianis ta XAILJI, ue eexTUBHI 115 BUBeneHHS NeBOIOKCALUHY 3
oprasismy.

S.  ®APMAKOJIOI'TYHI BJACTHBOCTI

5.1 ®apmakoaunamiuni BracTHBOCT

®apmakoTepanesTHuHa rpyna: AnTuGakTepiansni 3aco6M MI%  CHCTEMHOrO 33aCTOCYBaHHA.
DTOpXiHOIOHK.

Kon ATX: JOIM A12

JleBodnokcauun — e cunTeTHUHMI antnbakTepianbHuil 3aci6 i3 rpymu dropxinonouis, S (-)
€HaHTioMep paleMiyHoro JiKapeeKoro 3acoby odrokcaiuny.

Mexanism oit
Jleodnokcaunn mae in vitro aktuBHicTS npotu M. Tuberculosis, a Takos NPOTH IIMPOKOTrO CIEKTpY
FPaMIIO3HTHBHHX Ta rPaMHEraTHBHUX 30Y/IHHKIB. Bakrepunuana nis neBopnokcaunny na M. Tuberculosis e
pesyJibTaToM iHriGysants JJHK-ripasu, konosaHol renam gYrA ta gyrB.

Me:xoBi 3HaueHns minimansuoi iHri6yiouoi KoHUeHTpauii (MIK) neBodiokcaunny ans kniniunmx
i3onmsaTie M tuberculosis, 3a pnaHuMmu AOCHI/KEHb, 3HAXOMATHCA B iana3oni

CropiHka 13 317
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OcHOBHMI MeXaHi3M PE3UCTEHTHOCTI € HaciaKoM MyTauii y renax gyrA. Ilepexpecua
PE3HCTEHTHICTh MiX (YTOPXIHONOHAMH BHHUKAE JOCHTE YacTo, ane He € YHiBepcasbHOIO.

Kniniuna eghexmuenicme

Hocsin  niKyBaHHS MyNETHPE3HCTEHTHOrO TyGepKy1b03y /eBOMIOKCAUMHOM B paMKax KJIiHIYHHX

BHIIPOOYBaHb OOMEKEHHIA.

52

DapmaKoKiHeTHYHI BJacTHBOCTI

DapmMakokiHeTHKa neBodIoKcauuHy

3aranom
eBOQIOKCALIHH MPH NEPOPANTbHOMY NPHIOMI IIBHAKO Ta Maiike MOBHICTIO
BCMOKTYETBCA, IIPH LIbOMY IMiKOBi KOHLEHTpALii y rniasMi Kposi
OCAralThCA NPOTAroM 1-2 roaus.
[Moranuanns

AbGcomoTHa 6iofocTynHicTs

Maiixe 100%

[lepopansHa GiogocTynHicTs

Maiixe 100%

 XapyoBHii BINIUB

Hemae kn1iHiuHO 36a4y10ro XapyoBoro BILIHBY.

Po3nmoaia

O6'em posnoginy (cepenniii)

Bin 74 no 112 n

3B’ sA3yBaHHA 3 GikaMu niasMu
KPOBI in vitro

24 - 38% 3B’s3yeThCs 3 GiNKOM CHPOBATKHM KPOBI

Po3mosin B TkaHMHAX

KoHueHTpauis B nerensx: sig 2,4 no 11,3 Mkr/r npotsirom 24 roaus micius
OAIHOPa30Boi nepopanbHOi 2031 500 Mr ( 2—5-kpaTHe NepeBHILEHHs
KOHLIGHTpaLii B naasmi)

[Torane NPOHHKHEHHS B CHIHHHOMO3KOBY DiHHY

MeTabo.Jtizm

eBO(IIOKCalHH MeTaboi3yEThCs Tyke HE3HAYHOO Mipoto. MeTaGomniTi:
AUCMETHII- IeBO(IIOKCALHH | JieBodIokcauH-N-OKCH, CTaHOBIAT
MEHLIE 5 % 1034 Mpenapary i BUAINAIOTECS 3 ceuelo.

AKTHBHUH MeTaboutiT(H) Hemae
Busenenns
TepMiH HaniBBHBENEHHS 6 - 8 romun

Cepenniit cncreMHnii knipesc
Cl/F)

CepeHili saransuuit knipenc Tina npubnnauo sig 144 10 226 M/ x5
Hupkosuii kiipeHc npubansno Big 96 no 142 M/ xB

”0 J103H, 1110 BHBOAHTHLCS 3 CeUer0

> 85%

% J03H, 1[0 BUBOJAUTECA 3
(exaniamu

<4%

DapmakokineTHYHA [Iposiesie niniliny dapmakokinetnky y nianasoni 103 iz 50 1o 1000 mr.
UliHIHICTD

Biaemonil 3 inmwmmu gikapebkumu 3acobamu (in vitro)

Tpancnoprepu Hemae cy6etpaty a6o iuri6itopa.

DepMeHTH - Hemae cy6erpary a6o iuriGitopa.

DapMakoKiHeTHKA B OCOBIHBUX nonynsiisx

I'endep i paca

Kniniyno snauymux dapmakokinetnunnx BiaMiHHOCTeil, 06ymMOBIEHHX

BUSBJIEHO.
Hayienmu nimnvozo eixy.

CropiHka 14 317
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Hemae smaunux Bigminnocreii Y dapmakokineruui NCBOGIIOKCALMHY Y MOTOAmHX NauiexTiB i
NaieHTiB JiTHLOrO BiKY, Kpim BiAMIHHOCTe, 0B’ A3aHuX i3 KJipeHCOM KpeaTHHiHy.
Hayienmu 3 nupxosorno Hedocmammuicnio,

Ha ¢apmakokinernky JIeBOIIOKCALMHY BIIHBae CTYNiHb NOpyIIeHHs HHPKOBOI (yHKI]
NOTipIeHHi GyHKT HHPOK 3HMXKY€ThCA HUPKOBE BHBEACHHS | KiipeHc, a nepion HanisBuBeIeHNS
30inbIyeThes 5K Mokazano Y Tabauui Huskue:

Knipenc KpeaTuHiny <20 20-40 50-80
Hupxkosuii knipenc 13 26 57 |
Ilepion HaniBBHBe neH S 35 27 9

Iopywenns ¢ynxyii nevinxu

DapmakokiHeTHYHNX JOCHI/KeHb Y mawieHTiB 3 NMEYiHKOBOK) HEJOCTATHICTIO He MPOBOIMIIOCE.
Yepes obmexenuii MeTabonizm neBodokcanuny, He OYiKYETBCH, 1O MOy LIeHHS GyHKUIT nevinky
BIUIMBaTHMYTb Ha (apmakokinernxy neBodoKcauuny.

Himu

[eniatpuuni  mauienTy BHBOAMIM neBoduiokcaiuy WIBHAIIE, HiIX jAopoci NaumieHTH, 110
NPH3BOAMIIO IO HIXKYOT eKCro3umuii Yy Onasmi, Hix y fopociux, ans ONHAKOBOI MPHUAHATOI f03M y
MT/KT.,

5.3 Jokainiuni naui 3 Oesnexn

3azansna moxcuunicmp

Sk 1 iHmi ¢ropxiHononm, JICBOQIOKCALMH BHABNAB BIUIHB Ha Xpswi (myxupi ta MIOPOXKHHUHH) y
wypis i co6ak. L{i pesynsrary Oynu Ginbw nomitsi y monomux TBapuH.

Hoxninivni pani we nokasany 0co0nuBY Hebesneky s nroeii Ha OCHOBI TPaIMLIMHUX KOCTimKEeHE
TOKCHYHOCTI 01HOpa30Boi AO3H, TOKCHYHOCTI NpH MOBTOPHIH 103i, KaHIEPOTeHHOro noTeHwjiany ta
TOKCHYHOCTI 21151 pO3MHOMEHHS Ta PO3BHTKY.

Mymaczennicmv/ Kanyepozeunicme

Jlesodhniokcanmn He BukmHKaB TCHHUX MyTauiii y 6akTepiansuiii um kritumi CCaBLiB, ane iHAyKyBas
XpOMOCOMHI abepauii B kmiTHHax JIETeHIB KMTalicbkoro xoM'ska in vitro. Ili eextn moxua
BiHecTH 10 iHriOyBaHHs Tonoisomepasu II. Tectw in vivo (Mikponykneyc, CECTPHHCBKHI
XpoMaTHAHUA OOMiH, mo3ansanoBuii cunres JIHK, nominanTHi J€TanbHi TECTH) He BHABIAIH
TCHOTOKCHYHOro moreHuiany. Jlocimkenns Ha MMIIaX mnokasanu, o neBodoKcauH Mae
doToTokcHuRy akTuBHicTE JMIIC y Jy)Xe BHCOKHX j03ax. JleBodnokcaunn we Bussngs

JleBodiokcanmn we CIPHYHHAB MOTipIIeHHs (epTumbHOCT Ta PETIPONyKTUBHHX MOKA3HMKIB y
IMypiB, a eauHuii ioro epeKT penponyKTHBHOT TOKCHYHOCTI Ha muig Gyna 3aTpUMKa J03piBaHHs
BHACJIZIOK TOKCHYHOCT] AJis MaTepi.

6. ©®APMAIEBTHYHI XAPAKTEPHUCTHUKH
6.1 Cnucok AOMOMIZKHHX peyoBHH

Llemonoza MIKpOKpHCTaTiuHa

Harpiio Kpockapmenosa

Iinpomenoza

Kpemniro AIOKCHI KOJIOT MHHif 0e3BoaHMIL

Creapar marsiio.

Cykpanoza

Cropitka 15317
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ApoMaru3aTop aHaHacoBuii

6.2 Hecymicnicmo.
He onucano.

6.3  Tepmin npuoammnocmi.
36 Micsuis

6.4  Vmosu 3Gepiranus.
30epirati npu Temneparypi He Bume 30° C.

6.5 Vmnakoska

bricmepna ynaxoexa
Etionamin Tabnerku, 1o JMCTIEPryIOTCs MO 125 MI BUIyCKAETBCA Y NPO30PHX Oxicrepax i3 [IBX /
IIE / IBaK-Amo na 14 Tabnerok a6o ua 10 Tabaerok. ITo 1 a6o no 10 Gnicrepis ynaxosani y
KapTOHHY KOpPOOKY.

6.6 Ocobausi Bumoru womo yrunizauii

Hemae oco6nusux Bumor

Bynb-sxuii HeBUKOpHCTAHMIA npoaykT abo Biaxoau ciia yTuaisyeatd Bianosigmo [0 MiCcLEBHX
BUMOT

7. TIOCTAYAJIBHUK

Mixkpo JlaGce Jlimiten

Ne 31, Peiic Kope Poyz

bauranop 560 001, Kapuaraka

Innis

Ten.: +91-80-2237 0451 po 2237 0457
®Gaxc: +91-80-2237 0463

Email: info@microlabs.in

8. PE®EPEHTHWII HOMEP BOO3 (IMIPOTPAMA [TPEKBAJII®IKALIL BOO3)
TB356

9. JTATA IIEPIIOI IIPEKBAJII®IK AL
22 xosTHs 2019 p.

10. JATA NEPELJISIAY TEKCTY
Bepesens 2020
Cnucok aitepatypn:

3aranbHe NOCHNAHHA NS uiel KXIT:
(Po3pnin 4.1, 4.2)

1. WHO consolidated guidelines on drug-
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Available at:https://apps.who.int/iris/bitstream/handle/10665/311389/978924 1 550529-
eng.pdf?ua=1

2. Companion handbook to the WHO guidelines for the programmatic management of drug-
resistanttuberculosis- 2014, Available at:
http://apps.who.int/iris/bitstream/10665/130918/1/978924 1548809 eng.pdf?ua=1&ua=1

3. Management of MDR-TB: a field guide: a companion document to guidelines for
programmatic management of drug-resistant tuberculosis: integrated management of
adolescent and adult illness(IMAI) (2009). Available at:

http://apps.who.int/iris/handle/10665/44163

4. American Thoracic Society, CDC and Infectious Diseases society TB treatment
guidelines, 2003.Available at: http://www.cdc.gov/mmwr/PDF/rr/rr5211.pdf
5. European SmPC Tavanic. Available at:

http://www.ema.europa.eu/docs/en_GB/document library/Referrals document/Tavanic/WC501
2779 9.pdf

6. Levaquin, US Prescribing Information. Available at:
https://www.accessdata.fda.gov/drugsatfda docs/label/201 6/020634s067.0206355073.021721
s0341bl.pdf

Po3nin 4.5

7. Yamaguchi H, et al. Chemotherapy 2007;53:85-103

8. JahyeK, et al, Drug Metab. Pharmacokinet 2009;24:167-74
9. Hori S, et al. J Infect Chemother 2003:9:314-320

Posmin 5.1

10. Angeby K et al. J AntimicrobChemother 2010: 65: 946952
11. Rodriguez JC et al. Int J Antimicrob Agents 2001;3:229-31

12. Rodriguez JC et al. Int J Antimicrob Agents 2002;20:464-67
13. Gumbo T Antimicrob Agents Chemother 2010:54:1484-1491

Web links last accessed 10 March 2020.

Detailed information on this medicine is available on the World Health Organization (WHO) web
site:https://extranet.who.int/prequal/ .
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WHO-PQ RECOMMENDED

SUMMARY OF PRODUCT CHARACTERISTICS

Tis summary of product characteristics focuses on uses of the medicine covered by WHO's Prequalification
T am - Medicines. The recommendations for use are based on WHO guidelines and on information from
siringent regulatory authorities (term to be revised).

The medicine may be authorised for additional or different uses by national medicines regulatory
arthorities.
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1. NAME OF THE MEDICINAL PRODUCT
[TB356 trade name]*

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each dispersible tablet contains 100 mg of levofloxacin (as hemihydrate).

3. PHARMACEUTICAL FORM
Tablets

Light yellow to yellow-coloured, circular, flat faced bevelled edge, uncoated tablets with deep break line on
one face and shallow convex with ‘LDT’ debossing on other face.

The tablet can be divided into equal doses.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

[TB356 trade name], in combination with other antituberculosis drugs is indicated in children under 15
years of age for the treatment of tuberculosis caused by Mycobacterium tuberculosis.

It is used, in combination with other antituberculosis drugs, for:

1. First line treatment of rifampicin-sensitive, isoniazid-resistant tuberculosis
2. Multi-drug resistant tuberculosis (MDR-TB)

It should be used only if first-line drugs for treating tuberculosis are inappropriate due to resistance.

Consideration should be given to official treatment guidelines and recommendations for tuberculosis.
Official guidance will normally include WHO and local health authorities® guidance

This product is intended for use in children. Nevertheless, information is included on risks relevant to
adults (for example, use in liver disease, pregnancy and breast-feeding); this provides access to the
Jull information.

4.2 Posology and method of administration
Children weighing less than 24 kg and under 15 years of age:
The recommended daily dose is 15 to 20 mg/kg bodyweight.
Dosing recommendations for patients below 15 Yyears (given twice daily in divided doses)

Weight of 5-6 kg 7-9 kg 10-15 kg 16-23 kg Usual
patient upper daily
dose
Number of 1 1.5 2or3 3or4 15¢g
tablets per day (100 mg) | (150 mg) (200 mgor | (300 mgor
300 mg) | 400 mg)
Special populations

Renal impairment

""rade names are not prequalified by WHO. This is the national medicines regulatory agency’s responsibility.
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For patients with an estimated creatinine clearance < 30 ml/min, with or without haemodialysis, the
dose should be reduced to 750-1000 mg given three times per week.

o T g Bk gk o q 4wt

Hepatic impairment
No adjustment of dosage is required.
Elderly

No adjustment of dosage is required in the elderly, other than that imposed by consideration of renal
function.

Missed dose and vomiting afier a dose

It is important that the patient takes the medicine regularly as prescribed. Missing doses can increase
the risk of resistance to levofloxacin and reduce jts effectiveness.

The f:atient should take a missed dose if it was due fewer than 12 hours ago. If more than 12 hours
have passed since the dose was due, the patient should omit the missed dose and take the next
scheduled dose at the usual time. The patient should not take a double dose,

If the patient vomits within 1 hour of taking [TB356 trade name], the patient should take an extra dose.
If vomiting occurs more than an hour after taking the dose, the patient does not need to take an extra
dose and can take the next dose as usual when it is due.

Method of administration
Oral use

The required number of [TB356 trade name] should be dispersed in about 50 mL water in a glass or
beaker and the entire mixture should be swallowed. To ensure that the child takes the full dose, the
glass or beaker may be rinsed with a small quantity of additional water for the child to drink.

The tablets may be taken with or without food. (See also section 4.5).

4.3 Contraindications
[TB356 trade name] are contraindicated:
* inpatients with hypersensitivity to levofloxacin, other quinolones or to any of the excipients
* inpatients with epilepsy
® inpatients with history of tendon disorders related to fluoroquinolone administration
® known or suspected risk for prolonged QT -interval
* inchildren under Skg during pregnancy

* inbreast-feeding women

44 Special warnings and precautions for use

Tendinitis and tendon rupture

Tendinitis may rarely occur. It most frequently involves the Achilles tendon and may lead to tendon
fupture. It may occur at any time during therapy and also several months after discontinuation of
treatment. The risk of tendinitis and tendon rupture is increased in the elderly, and in patients using
corticosteroids. Close monitoring of these patients is therefore necessary if they are prescribed
levofloxacin. All patients should consult their health care provider if they experience symptoms of
tendinitis, If tendinitis is suspected, treatment with levofloxacin must be halted immediately and
appropriate treatment (e.g. immobilisation) must be initiated for the affected tendon.

Clostridium difficile-associated disease
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Diarrhoea, partic ularly if severe, persistent or bloody, during or after treatment with levofloxacin, may

be symptomatic of Clostridium difficile-associated disease, the most severe form of which is

Patients predisposed to seizures
Levofloxacin is contraindicated in patients with a history of epilepsy and, as with other quinolones,
should be used with caution in patients predisposed to seizures, such as patients with pre-existing
central nervous system lesions, concomitant treatment with fenbufen and similar non-steroidal antj-
inflammatory drugs, or with drugs which lower the cerebral seizure threshold, such as theophylline
(see section 4.5). In case of convulsive seizures, treatment with levofloxacin should be discontinued.

Patients with G-6- Phosphate dehydrogenase deficiency

Patients with latent or manifest defects in glucose-6-phosphate dehydrogenase activity may be prone
to haemolytic reactions when treated with quinolone antibacterial agents, and so levofloxacin should
be used with caution,

Patients with renal impairment
Since levofloxacin is excreted mainly by the kidneys, the dose of levof] oxacin should be adjusted in
patients with renal impairment (see section 4.2).

Hypersemiﬁvfty reactions
Levofloxacin can cause serious, potentially fata] hypcrsensitiviry reactions (e.g. angioedema up to
anaphylactic shock), occasionally following the initial dose (see section 4.8). Patients should
discontinue treatment immediately.

Severe bullous reactions
Cases of severe bullous skin reactions such as Stevens-Johnson syndrome or toxic epidermal

Dysglycaemia

As with all quinolones, disturbances in blood glucose, inc luding both hypoglycaemia and
hyperglycaemia have been reported, usually in diabetic patients receiving concomitant treatment with
an oral hypoglycaemic agent (e.g., glibenclamide) or with insulin. Cases of hypoglycaemic coma have
been reported. In diabetic patients, carefi] monitoring of blood glucose is recommended (see section
4.8) )

Prevention of Photosensitisation

Although photosensitisation is Very rare with levofloxacin, it js recommended that patients shoyld not
€xpose themselves unnecessarily to strong sunlight or to artificial Uv light (e.g. sunray lamp,
solarium), in order to prevent photosens itisation,

Patients treated with Vitamin K antagonists

Due to possible increase in coagulation tests (PT/INR) or bleeding in patients treated with levofloxacin
in combination with a vitamin K antagonist (e.g. warfarin), coagulation tests should be monitored
when these drugs are given concomitantly (see section 4.5).

Psychotic reactions

Psychotic reactions have been reported in patients receiving quinolones, including levofloxacin, In
very rare cases these have progressed to suicidal thoughts and self-endangering behaviour- sometimes
after only a single dose of levofloxacin (see section 4.8). In the event that the patient develops these
reactions, levofloxacin should be discontinued and appropriate measures instituted, Caution s
recommended if levofloxacin s to be used in psychotic patients or in patients with history of
psychiatric disease,
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OT interval prolongation
Caution should be taken when using fluoroquinolones, including levofloxacin, in patients with known
risk factors for prolongation of the QT interval such as:

~ congenital long QT syndrome

— concomitant use of drugs that are known to prolong the QT interval (e.g. Class IA and IIT

populations,

Peripheral neuropathy

Sensory or sensorimotor peripheral neuropathy has been reported in patients receiving
fluoroquinolones, which can be rapid in its onset. If the patient experiences Symptoms of neuropathy,
levofloxacin may be continued only when the benefits are considered to outweigh the risk of
irreversible neuropathy.

Patients with myasthenia gravis
Levofloxacin should be used with caution in patients with myasthenia gravis because the symptoms
can be exacerbated. FIuroquinolones, including levofloxacin, have neuromuscular blocking activity
and may exacebate muscle weakness in patients with myasthenia gravis. Post marketing serious
adverse reactions, including deaths and the requirement for respiratory support, have been associated
with fluoroquinolone use in patients with myasthenia gravis.

In patients treated with levofloxacin, determination of opiates in urine may give false positive results.
It may be necessary to confirm positive opiate screens by a more specific method,

Hepatobiliary disorders

Cases of hepatic necrosis, including life threatening hepatic failure, have been reported with
levofloxacin, primarily in patients with severe underlying diseases, €.8. sepsis (see section 4.8).
Patients should be advised 10 stop treatment and contact their health care provider if signs and
symptoms of hepatic disease develop such as anorexia, jaundice, dark urine, pruritus or tender
abdomen.

Vision disorders
If vision becomes impaired or any effects on the eyes are experienced, an eye specialist should be
consulted immediately (see sections 4.7 and 4.8).

Superinfection
The use of levofloxacin, especially if prolonged, may result in overgrowth of non-susceptible
organisms. If superinfection occurs during therapy, appropriate measures should be taken.

Interference with | aboratory tests

In patients treated with levofloxacin, determination of opiates in urine may give false-positive results.
It may be necessary to confirm positive opiate screens by more specific method. Levofloxacin may
inhibit the growth of Mycobacterium tuberculosis and, therefore, may give false-negative results in the
bacteriological diagnosis of tuberculosis,
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children and adolescents with Af tuberculosis infection if the benefit is considered to exceed the risk
and there are no treatment alternatives,

Aortic aneurysm ang dissection

Epidemiologic ‘studies’ report an increased risk of aoftic anetirysm and dissection after intake of"
fluoroquinolones, particularly in the older population.

with
other risk factors or conditions predisposing for aortic aneurysm and dissection (e.g. Marfan
syndrome, vascular Ehlers-Danlos Syndrome, Takayasu arteritis, giant cell arteritis, Behcet's disease,
hypertension, known atherosclerosis),

In case of sudden abdominal, chest or back pain, patients should be advised to immediately consult a _
physician in an emergency department.

Prolonged, disabling and potentially irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially irreversible
serious adverse drug reactions affecting different, sometimes multiple, body systems (musculoske[eta[,
nervous, psychiatric and senses) have been reported in patients receiving quinolones and
fluoroquinolones irrespective of their age and pre-existing risk factors, [TB356 trade name] should be
discontinued immediately at the first signs or symptoms of any serious adverse reaction and patients
should be advised to contact their prescriber for advice,

It is important to consider the contribution of excipients from all the medicines that the patient is
taking,

4.5 Interaction with other medicinal products and other forms of interaction

Iron salts, magnesium- or a!um:'nium-comafm‘ng antacids, didanosine
Levofloxacin absorption is significantly reduced when iron salts, magnesium- or aluminium-

iron salts, zinc salts, magnesium- or aIun‘tiniurn-containjng antacids, didanosine (only didanosine
formulations with aluminium or magnesium containing buffering agents) should not be taken within 2
hours before or after administration of [TB356 trade name].

Sucralfate

sucralfate. If the patient is to receive both sucralfate and [TB356 trade namej, it is best to administer
sucralfate at least 2 hours after the administration of [TB356 trade name].

Theophylline e
No pharmacokinetic interactions of levofloxacin were found with theophylline in a clinjcal study,
However, a pronounced lowering of the cerebral seizure threshold may occur when quinolones are
given concurrently with theophylline,
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renal clearance of levofloxacin was reduced by cimetidine (24%) and probenecid (34%). This is
because both drugs are capable of blocking the renal tubular secretion of levofloxacin, However, at the
tested doses in the study, the statistically significant kinetic differences are unlikely to be of clinical
relevance. Still, caution should be exercised when levofloxacin js co-administered with drugs that
affect the tubular rena) secretion such as probenecid and cimetidine, especially in renally impaired
patients,

Cyclosporin
The half-life of cyclosporin was increased by 33% when co-administered with levofloxacin,

Vitamin K antagonists

Increases in coagulation parameters (as measured e.g, by PT/INR) or bleeding, which may be severe,
have been reported in patients treated with levofloxacin in combination with a vitamin K antagonist
(e.g. warfarin), Therefore, coagulation parameters should be closely monitored in patients treated with
vitamin K antagonists (see section 4.4),

Drugs known to prolong QT interval
Levofloxacin, like other ﬂuoroqumo]oncs, should be used with caution in patients receiving drugs
known to prolong the QT interval (e.g. Class IA and IT1 antiarrhythmics, tricyclic antidepressants,

Levofloxacin may potentially interfere with lamivudine clearance (increasing the levels of
lamivudine), but is not contraindicated with other antiretroviral agents and no drug dosing adjustments
are needed

Interactions with Jood and drink
There is no clinically relevant interaction with food. [TB356 trade name] may therefore be
administered regardless of food intake,

46 Fertility, pregnancy and breastfeeding
Women of childbearing potentialPregnancy should be avoided in women treated with levofloxacin.
Adequate contraceptive measures should be taken.

Pregnancy

fluoroquinolones are excreted in breast milk, In the absence of human data and due to experimenta]
data suggesting a risk of damage to the weight-bearing cartilage of the growing organism by
fluoroquinolones, [TB356 trade name] should be avoided during breast-feeding (section 5 3).

Fertility
Page 7 of 14
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No human data on the effect of [TB356 trade name] on fertility are available. Levofloxacin caused no

impairment of fi ertility or reproductive performance in rats,

4.7 Effects on ability to drive and use machines
No studies on the effects of levofloxacin on the ability to drive and use machines have been
performed. Some undesirable effects (e.g d:zzme:ssfvemgo drowsiness, visual disturbances) may
impair the patient's ability to concentrate and react, and therefore may constitute a risk in situations
where these abilities are of special importance (e.g driving a car or operating machinery)

4.8  Undesirable effects

Adverse events considered at least possibly related to levofloxacin treatment are listed below by body

system, organ class and frequency.
sized randomised trials, but on

Frequency estimates are in many cases not based on adequately
published data generated during post-approval use. Sometimes, no

frequency data can be given. Frequencies are defined as very common (2 1/10), common (= 1/100 to

very rare (<1/10000), ‘not

known’ (frequency cannot be estimated from the available data). Note that the frequencies relate to

System ergan class Common Uncommon Rare Not known (cannot
(21/100 to <1/10) (21/1,000 to <1/100) (21/10,000 to <1/1 s000) | be estimated from
available data)
Infections and Fungal infection
infestations including Candida
infection
Pathogen resistance
Blood an¢’ lymphatic Leukopenia Thrombocytopenia Pancytopenia
system dis orders Eosinophilia Neutropenia Agranulocytosis
Haemolytic anaemia
Immune system Angioedema Anaphylactic shock *
disorders Hypersensitivity (see Anaphylactoid
section 4.4) shock * (see section
4.4)
Metabolism and Anorexia Hypoglycaemia Hyperglycaemia
nutrition disorders particularly in diabetic Hypoglycaemic
patients (see section 4.4) | coma (see section
4.4) ;
Psychiatric Insomnia Anxiety Psychotic reactions Psychotic disorders
disorders* Confusional state (with e.g. hallucination, | with self-
Nervousness paranoia) endangering
Depression Agitation behaviour including
Abnormal Dreams suicidal ideation or
Nightmares suicide attempt (see
i section 4.4
Nervous system Headache Somnolence Convulsion (see sections Peripheral sensory
disorders’ Dizziness Tremor 4.3 and 4.4) neuropathy (see
Dysgeusia Paraesthesia section 4.4)
Peripheral sensory
motor neuropathy
(see section 4.4)
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Benign intracranial
hypertension

Eye disorders*

Visual disturbances such

as blurred vision (sce
section 4.4)

Transient vision loss
(see section 4.4)

Ear and Labyrinth
disorders*

Vertigo

Tinnitus

Hearing loss
Hearing impaired

Cardiac disorders

Tachyecardia,
Palpitation

Ventricular
tachycardia, which
may result in cardiac
arrest C
Ventricular
arrhythmia and
torsade de pointes
(reported
predominantly in
patients with risk
factors of QT
prolongation),
electrocardiogram
QT prolonged (see
sections 4.4 and 4.9)

Vascular disorders

Applies to iv form

only:
Phlebitis

Hypotension

Respiratory, thoracic
and medi:.stinal
disorders

Dyspnoea

Bronchospasm
Pneumonitis allergic

Gastro- intestinal
disorders

Diarrhoea
Vomiting
Nausea

Abdominal pain
Dyspepsia
Flatulence
Constipation

Diarrhoea —
haemorrhagic which
in very rare cases
may be indicative of
enterocolitis,
including
pseudomembranous
colitis (see section
4.4)

Pancreatitis

Hepatobi' ary
disorders

Hepatic

enzyme increased
(ALT/AST,
alkaline
phosphatase, GGT)

Blood
bilirubin increased

Jaundice and severe
liver injury,
including cases with
fatal acute liver
failure, primarily in
patients with severe
underlying diseases
(see section 4.4)
Hepatitis

Skin and
subcutanéous tissue
disorders b

Rash Pruritus
Urticaria
Hyperhidrosis

Toxic epidermal
necrolysis Stevens-
Johnson syndrome
Erythema multiforme
Photosensitivity
reaction (see section
4.4)
Leukocytoclastic.
vasculitis
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| Stomatitis
Musculoskeletal and Arthralgia Tendon disorders (see Rhabdomyolysis
connective tissue Myalgia sections 4.3 and 4.4)
disorders* including tendinitis (e.g. | Tendon rupture (e.g.
Achilles tendon) Achilles tendon) (see

Muscular weakness
which may be of special
importance in patients
with myasthenia gravis
(see section 4.4)

sections 4.3 and 4.4)

Ligament rupture
Muscle rupture
Arthritis

Renal and Urinary

Blood creatinine

Renal failure acute (e.g.

disorders increased due to interstitial
- nephritis)
General disorders Applies to iv form Asthenia Pyrexia Pain (including pain

and administration
site conditions*

only:
Infusion site

in back, chest, and
extremities)

reaction (pain,
reddening)

‘Anaphylaciic and anaphylactoid reactions may sometimes occur even after the first dose
*Mucocutaneous reactions may sometimes occur even after the first dose

* Very rare cases of prolonged (up to months or years), disabling and potentially irreversible serious drug
reactions affecting several, sometimes multiple, system organ classes and senses (including reactions such as
tc adonitis, tendon rupture, arthralgia, pain in extremities, gait disturbance, neuropathies associated with
paraesthesia, depression, fatigue, memory impairment, sleep disorders, and impairment of hearing, vision,
taste and smell) have been reported in association with the use of quinolones and fluoroquinolones in some
crses irrespective of pre-existing risk factors (see Section 4.4).

Other undesirable effects which have been associated with fluoroquinolone administration include attacks or
porphyria in patients with porphyria.

R :porting suspected adverse reactions after authorisation of the medicinal product is important. It allows
continued monitoring of the benefit/risk balance of the medicinal product. Health care professionals are

asked to report any suspected adverse reactions to the marketing authorisation holder, or, if available, via the: -
national reporting system.

4.9 Overdose

consciousness, and convulsive seizures, increases in QT interval as well as gastro-intestinal reactions
such as nausea and mucosal erosions,

CNS effects including confusional state, convulsion, hallucination, and tremor have been observed in
post marketing experience.

There is no specific antidote. In the event of overdose, symptomatic treatment should be implemented.
ECG monitoring should be undertaken, because of the possibility of QT interval prolongation.
Antacids may be used for protection of gastric mucosa, Haemodialysis, including peritoneal dialysis
and CAPD, are not effective in removing levofloxacin from the body.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties
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Pharmacotherapeutic group: Antibacterial for systemic use, fluoroquinolone
ATC code: JOIMA12

Levofloxacin is a synthetic antibacterial agent of the fluoroquinolone class and is the S () enantiomer

of the racemic drug substance ofloxacin,

Mechanism of action

Levofloxacin has in vitro activity against M tuberculosis, as well as against a wide range of Gram-
positive and Gram-negative pathogens. The bactericidal action of levofloxacin against M. tuberculosis

results from the inhibition of the DN A gyrase, encoded by the gyr4 and gyrB genes.

The wild-type levofloxacin MIC distribution for clinical isolates of M. tuberculosis has been reported
by different investigators to range between 0.125-0.5 mg/l. When resistance to fluoroquinolones
arises, it is generally caused by mutations in gyr4. Cross-resistance within the fluoroquinolone drug

class is extensive, though not universal.

Clinical efficacy

Experience of MDR-TB treatment with levofloxacin within clinical trials is limited.

52 Pharmacokinetic properties
Pharmacokinetics of Levofloxacin

F_General
Orally administered levofloxacin is rapidly and almost completely

L absorbed with peak plasma concentrations being obtained within 1-2 hours
__\bsorption

-Absolute bioavailability Almost 100%

_Oral bioavailability Almost 100%

Food effect No clinically relevant food effect

Distribution

volume of distribution 7410112 L

(mean)

Plasma protein binding in 24 — 38% bound to serum protein |

iro

o e e T o o

| Poor penetration into cerebro-spinal fluid

| Vletabolism
Metabolized to a very small extent
Metabolites: desmethyl-levofloxacin and levofloxacin N-oxide account for
<5% of the dose and are excreted in urine
|_A :tive metabolite(s) None
Eiimination
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Elimination half life 6 — 8 hours

Mean systemic clearance Mean apparent total body clearance approximately 144 to 226 mL/min
EVF) Renal clearance approximately 96 to 142 mL/min

% of dose excreted in urine > 85%
| % of dose excreted in faeces <4%

Puarmacokinetic linearity Linear over the 50 — 1000 mg dose range.

| Drug interactions (in vitro)

Tiansporters - No substrate or inhibitor.

Enzymes - No substrate or inhibitor,

Pharmacokinetics in special populations

C wnder and race
No clinically relevant pharmacokinetic differences due to gender or race have been identified

Elderly ")
T ae pharmacokinetic properties of levofloxacin in younger adults and elderly adults do not differ
significantly when creatinine clearance is taken into consideration.

k mmal impairment
The pharmacokinetics of levofloxacin are affected by renal impairment. With decreasing renal function renal
¢ ‘mination and clearance are decreased, and elimination half-lives increased as shown in the table below:

Pu}r <20 20 - 40 50 - 80 |
[ CR 13 26 57
[y 35 27 9

E'zpatic impairment

P iarmacokinetic studies in hepatically impaired patients have not been conducted. Due to the limited

e ient of levofloxacin metabolism, the pharmacokinetics of levofloxacin are not expected to be affected by
hepatic impairment.

F iediatric population
Pediatric patients cleared levofloxacin faster than adult patients resulting in lower plasma exposures than
adults for a given mg/kg dose.

53 Preclinical safety data

C'zneral toxicity

As with other fluoroquinolones, levofloxacin showed effects on cartilage (blistering and cavities) in rats and
dogs. These findings were more marked in young animals.

Non-clinical data reveal no other special hazard for humans based on conventional studies of single dose
tc xicity, repeated dose toxicity, carcinogenic potential and toxicity to reproduction and development.

M utagenicity/ Carcinogenicity

Levofloxacin did not induce gene mutations in bacterial or mammalian cells but did induce chromosome
& «errations in Chinese hamster lung cells in vitro. These effects can be attributed to inhibition of

tc poisomerase 1. In vivo tests (micronucleus, sister chromatid exchange, unscheduled DN A synthesis,

d »minant lethal tests) did not show any genotoxic potential. Studies in the mouse showed levofloxacin to
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have phototoxic activity only at very high doses. Levofloxacin did not show any genotoxic potential in a
photomutagenicity assay, and it reduced tumour development in a photocarcinogenity study.

Reproductive toxicity
Levofloxacin caused no impairment of fertility or reproductive performance in rats and its only effect on

fetuses was delayed maturation as a result of maternal toxicity.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Microcrystalline cellulose
Croscarmellose sodium
Hypromellose

Colloidal anhydrous silica
Magnesium stearate
Sucralose

Pineapple flavour

6.2 Incompatibilities
Nut applicable

6.3 Shelf life
36 months

6.4 Special precautions for storage
Do not store above 30°C.

6.5  Nature and contents of container
C.ear PVC/PE/PVAC-Alu blister pack of either 10 or 14 tablets. 1 or 10 such blisters are packed in a carton.

$ 5 Special precautions for disposal and other handling
N3 special requirements.
Any unused product or waste material should be disposed of in accordance with local requirements.
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